SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

MIMO <Ant. 6+7(7)>

EUT Mode 802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Ref Level 14.47 dém
SGL Count 100/100

Offset 2547 di Mode Auto Sweep

Plot on Channel 6185 MHz

Ref Level 14.63 dBm
SGL Count 100/100

Offset 25,63 dB Mode Auto Sweep
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CF 6.025 GHz 1001 pts

Span 663.168 MHz

CF 6.185 GHz 1216 pts

Span 1.215936 GHz

Spectrum Emission Mask Standard: None

Peak Power 0.27 dBm RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | Powerabs | powerRel |
-331.584 MHz | -248.668 MHz 2,000 MHz 5.77558 GHz -43,97 dBm -44,24 db
-248.688 MHz -165.792 MHz 2.000 MHz 5.77664 GHz -43.94 dBm -44.21 dB
-165.792 MHz | -83.896 MHz 2,000 MHz 5.88817 GHz -31.27 dBm -31.54dB
-93.896 MHz | -82.896 MHz 2,000 MHz 5.94160 GHz -31.31dBm -31.58d8
52,896 MHz 63,896 MHz 2,000 MHz 6.10840 GHz -32.26 dBm -32,53dB
83.896 MHz | 165,792 MHz | 2,000 MHz 517914 GHz -31,51 dBm -31.78 dB
165.792 MH2 248,688 MHz 2.000 MHZ 6.20240 GHZ -34.50 dBm -34.77 dB
248,680 MHz | 331,584 MHz 2,000 MHz 6.27402 GHz -45,94 dBm -46,21 dB

Plot on Channel 6345 MHz

Spectrum Emission Mask standard: None

Peak Power 0.74 dBm RBW 2.000 MHz

ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit

~4.24db -607.958 MHz | -455.976 MHz 2,000 MHz 5.72652 GHz -53.56 dbm 54,31 db -1431db
-455.976 MHz -303.984 MHz 2.000 MHz 5.72952 GHz -53.55 dBm -54.28 db -14.32 dB

-303.984 MHz | -152.992 MHz 2,000 MHz 6.03150 GHz 29,27 dBbm -30.01 ¢ 9,99 dB

-152,992 MHz | -151,992 MHz 2,000 MHz 603251 GHz 20,24 dbm -29.98 dB 9,98 dB

151,852 MHz | 152,932 MHz 2,000 MHz 5.33748 GHz -26.82 dbm -27.55cb -7.55dp

152992 MHz | 303,984 MHz 2,000 MHz 5.34051 GHz -27.05 dbm 27,78 dB -7.65 dB

303.984 MH2 455,976 MHz 2.000 MHz 6.64048 GH2 -53.07 dBm -53.81 dB -13.85d8

455,976 MHz | 607.958 MHz 2,000 MHz 664340 GHz 53,14 dBm 53,88 db -13,88 dB

A

Ref Level 14.64 dBm
SGL Count 100/100

Offset 2564 dp Mode Auto Sweep

Plot on Channel 6665 MHz

Ref Level 14.75 dBm
SGL Count 100/100

oOffset 2575 di Mode Auto Sweep
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CF 6.345 GHz 1001 pts Span 047.712 Mz | | CF 6.665 GHz 1001 pts pan 668.16 MHz

Spectrum Emission Mask standard: None

Peak Power 0.28 dBm RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | Powerabs | powerRel |
-473.656 MHz | -355.352 MHz 2,000 MHz 5.98913 GHz -48,30 dBm -48,58 db
-355.392 MHz -236.928 MHz 2.000 MHz 5.99198 GHz -48.09 dBm -48.37 dB
-236.928 MHz | -119.464 MHz 2,000 MHz 6.21654 GHz -27.05 dBm 27,33 dB
-119.464 MHz | -118.464 MHz | 2,000 MHz 6.22604 GHz -26.85 dBm -27.13d8
118454 MHz | 119464 MHz | 2,000 MHz 6.46396 GHz -26,76 dBm -27.04 dB
119.464 MHz | 236528 MHz 2,000 MHz 5.49715 GHz -25,92 dBm -26.20 dB
236.928 MH2 355,392 MH2 2.000 MHz 6.69992 GHZ -48.38 dBm -48.66 dB
355.392 MHz | 473,856 MHz | 2,000 MHz 6.70087 GHz -48,48 dBm -48.76 db

Spectrum Emission Mask standard: None

Peak Power -2.44 dBm RBW 2.000 MHz
ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit

-8.58 db -334.080 MHz | -250.560 MHz 2,000 MHz 5.41344 GHz -51.20 bm 43,76 cb -8.76 db
-250.560 MHz -167.040 MHz 2.000 MHz 6.41477 GHz -51.15 dBm -48.71 dB -8.76 dB

-167.040 MHz -84,520 MHz 2,000 MHz 650769 GHz -40,19 dBm -37.76 dB -10.70 dB

-84.520 MHz 83,520 MHz 2,000 MHz 5.56098 GHz -34,08 dbm 3164 dB -11.64 dB

83,520 MHz 84,520 MHz 2,000 MHz 5.74502 GHz -34.85 dbm -32.42 b -12.42 b

84.520 MHz | 167.040 MHz 2,000 MHz 5.82365 GHz -42,78 dbm -40.34 0B -13.15dB

167.040 MHz 250,560 MHz 2.000 MHz 6.91523 GH2 -54.28 dBm -51.84 dB -11.89 dB

250560 MHz 334,080 MHz 2,000 MHz 5.94396 GHz -54.06 dBm 51,62 dB -11.62 dB

[

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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EUT Mode

802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Ref Level 14.49 dBm
SGL Count 100/100

Offset 2542 di Mode Auto Sweep

Plot on Channel 6185 MHz

Ref Level 14.65 dBm
SGL Count 100/100

Offset 25,65 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None

Spectrum Emission Mask standard: None

Peak Power -0.34 dBm RBW 2.000 MHz Peak Power 0.90 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-331.584 MHz | -248.688 MHz 2,000 MHz 5.76335 GHz -53.52 dbm -53,18 db -13.18.db -607.958 MHz | -455.976 MHz 2,000 MHz 5.72752 GHz -55.08 cbm -55.36 cb -15.58 db
-248.688 MHz -165.792 MHz 2.000 MHz 5.77731 GHz -53.64 dBm -53.30 dB -13.44 d8 -455.976 MHz -303.984 MHz 2.000 MHz 5.73052 GHz -55.00 dBm -55.90 dB -16.02 d8
-165.792 MHz -83,896 MHz 2.000 MHz 5.89816 GHz -36,90 dBm -36.56 dB -12,36 dB -303.984 MHz | -152.992 MHz 2,000 MHz 6.03150 GHz -37.20 dBm -38.09 dB -18.07 dB
-83.895 MHz 82,896 MHz 2,000 MHz 5.94160 GHz -31.83 dBm -31,49 d -11,49 dB -152,992 MHz | -151,992 MHz 2,000 MHz 603251 GHz -37.30 dbm -38.20 dB -18,20 dB
62,636 MHz 83,836 MHz 2,000 MHz 6.10840 GHz -44,71 dbm -44,37 db -24,37 db 151,852 MHz | 152,932 MHz 2,000 MHz 5.33748 GHz -32.08 dbm -32.95 B -19.98 db
83,836 MHz | 165.792 MHz 2,000 MHz 6.18314 GHz -42,37 dbm -42,03 db -14.78 db 152992 MHz | 303,984 MHz 2,000 MHz 6.33850 GHz -39.11 dbm -40.01 dB -19.98 db
165.792 MH2 248,688 MHz 2.000 MHZ 6.25611 GHZ -50.28 dBm -49.94 dp -12.48 d8 303.984 MH2 455,976 MHz 2.000 MHz 6.64048 GH2 -55.35 dBm -56.24 dB -16.28 dB
248,688 MHz 331,584 MHz 2,000 MHz 6.27468 GHz -54.50 dBm -54.,16 dB -14.16 dB 455.076 MHz | 607,968 MHz 2,000 MHz 6.64248 GHz -55,36 dBbm -56.26 db -16.,26 dB
L ) L ] -
Spectrum nél
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Spectrum Emission Mask standard: None
Peak Power -2.61 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-334.080 MHz | -250.560 MHz 2,000 MHz 6.41411 GHz -55,38 dbm -52,76 db -12,76 db
-250.560 MHz -167.040 MHz 2.000 MHz 6.41477 GHz -55.52 dBm -52.91 d8 -12.95 d8
-167.040 MHz -84,520 MHz 2,000 MHz 6.56014 GHz -37.41 dBm -34.60 dB -14.77 dB
-84.520 MHz 83,520 MHz 2,000 MHz 5.56098 GHz -36.11 dBm -33.50 dB -13,50 dB
83,520 MHz 84,520 MHz 2,000 MHz 5.74502 GHz -48,65 dbm -45,04 db -26.,04 db
84.520 MHz | 167.040 MHz 2,000 MHz 5.81694 GHz -49,67 dbm -47 06 db -20,52 db
167.040 MHz 250,560 MHz 2.000 MHz 6.91523 GH2 -55.26 dBm -52.65 dB -12.70 d8
250560 MHz 334,080 MHz 2,000 MHz 6.98271 GHz -54.83 dBm -52,22 dB -12,22 dB
TEL: 886-3-327-3456 Page Number 1 A2-48 of 49
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Spectrum | il
Ref Level 14.66 dBm  Offset 25.66 di Mode Auto Sweep
SGL Count 100/100
(@ 1Pm AvgPwr
10 dblipilfheck BaRs
P< 20
. | l
A0 d ] |
i T UL
20 = i =
S o L L e
30 d = = =
o ™, .
. = 1l -
0
el .
-50 dem e
J—— S—
0 d
70 d
-sod
CF 6.345 GHz 1001 pts Span 947.712 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.58 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
473,856 MHz | -355.392 MHz 2,000 MHz 596828 GHz -54.25 dbm -54,83 db -14,83 db
-355.302 MHz | -236.928 MHz 2,000 MHz 509008 GHz 54,31 dbm 54,84 db 14,93 db
236,926 MHz | -118.464 MHz 2,000 MHz 621559 GHz -36.97 dBm -37.55 dB -16.87 dB
-119.464 MHz | -118.464 MHz 2,000 MHz 622604 GHz -38.76 dBm -39.33 dB -19.33dB
118,464 MHz | 119.464 MHz 2,000 MHz 6.46396 GHz -30,40 dbm -30,97 db -10.57 db
119.464 MHz | 236,528 MHz 2,000 MHz 646778 GHz -30.28 dbm -30,96 db -10.73 d
236,928 MHz | 355,392 MHz 2,000 MHz 669992 GHz -54.14 dBm 54,71 dB -14.76 dB
355,392 MHz | 473,856 MHz 2,000 MHz 670750 GHz -53.75 dBm -54.33 dB -14.33 d
—
L J A
TEL: 886-3-327-3456 Page Number 1 A2-49 of 49

FAX: 886-3-328-4978




swanranas. FCC RADIO TEST REPORT Report No. : FR402225G

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL : 886-3-327-3456 Page Number : B1 of B3
FAX : 886-3-328-4978



EUT Information

Report No.

FR402225G

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 32.67 55.40 22.73 | L1 OFF 19.8
0.161250 44.39 65.40 21.01 | L1 OFF 19.8
0.179250 30.06 54.52 24.46 | L1 OFF 19.8
0.179250 39.25 64.52 25.27 | L1 OFF 19.8
0.323250 34.31 49.62 15.31 | L1 OFF 19.8
0.323250 38.94 59.62 20.68 | L1 OFF 19.8
0.429000 32.71 47.27 1456 | L1 OFF 19.8
0.429000 34.40 57.27 2287 | L1 OFF 19.8
0.901500 23.68 46.00 2232 | L1 OFF 19.8
0.901500 25.69 56.00 30.31 | L1 OFF 19.8
7.199250 25.86 50.00 24.14 | L1 OFF 20.1
7.199250 27.28 60.00 3272 | L1 OFF 20.1
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Report No. FR402225G

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum
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Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 37.65 55.40 17.75 | N OFF 19.8
0.161250 49.42 65.40 15.98 | N OFF 19.8
0.188250 34.49 54.11 19.62 | N OFF 19.8
0.188250 43.33 64.11 20.78 | N OFF 19.8
0.237750 25.50 52.17 26.67 | N OFF 19.8
0.237750 32.75 62.17 29.42 | N OFF 19.8
0.334500 29.91 49.34 19.43 | N OFF 19.8
0.334500 33.85 59.34 25.49 | N OFF 19.8
0.577500 24.35 46.00 21.65 | N OFF 19.8
0.577500 26.39 56.00 29.61 | N OFF 19.8
8.862000 26.21 50.00 23.79 | N OFF 20.3
8.862000 27.63 60.00 32.37 | N OFF 20.3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.5~24.9°C
Test Engineer : Ken Kuo, Karl Hou and York Hung
Relative Humidity : 50.1~60.9%
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
<Sample 1>
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 1 = U-NII-5 5.925-6.425 6+7 802.11a 1 5955 6Mbps - -
Mode 2 = U-NII-5 5.925-6.425 6+7 802.11a 49 6195 6Mbps - -
Mode 3 = U-NII-5 5.925-6.425 6+7 802.11a 93 6415 6Mbps - -
Mode 4 = U-NII-5 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO0 Full RU -
Mode 5 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO | Partial RU 106/53 -
Mode 6 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE20 49 6195 MCSO - -
Mode 7 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE20 93 6415 MCSO - -
Mode 8 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO Full RU -
Mode 9 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO0 | Partial RU 242/61 -
Mode 10 = U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 51 6205 MCSO - -
Mode 11 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE40 91 6405 MCSO - -
Mode 12 = U-NII-5 | 5.925-6.425 6+7 802.11ax HES8O 7 5985 MCSO Full RU -
Mode 13 | U-NII-5 | 5.925-6.425 6+7 802.11ax HES8O 7 5985 MCSO0 | Partial RU 484/65 -
Mode 14 = U-NII-5 | 5.925-6.425 6+7 802.11ax HES8O 55 6225 MCSO - -
Mode 15 ' U-NII-5 | 5.925-6.425 6+7 802.11ax HES8O 87 6385 MCSO0 - -
Mode 16 = U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 17 | U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 15 6025 MCSO0 | Partial RU 996/67 -
Mode 18 & U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 47 6185 MCSO0 - -
Mode 19 = U-NII-5 | 5.925-6.425 6+7 802.11ax HE160 79 6345 MCSO0 - -

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 31 U-NII-7 6.525-6.875 6+7 802.11a 117 6535 MCSO0 - -
Mode 32 U-NII-7 6.525-6.875 6+7 802.11a 149 6695 MCSO0 - -
Mode 33 U-NII-7 6.525-6.875 6+7 802.11a 181 6855 MCSO0 - -
Mode 35 U-NII-7 6.525-6.875 6+7 802.11ax HE20 117 6535 MCSO0 - -
Mode 36 U-NII-7 6.525-6.875 6+7 802.11ax HE20 149 6695 MCSO0 - -
Mode 37 U-NII-7 6.525-6.875 6+7 802.11ax HE20 181 6855 MCSO0 - -
Mode 39 U-NII-7 6.525-6.875 6+7 802.11ax HE40 123 6565 MCSO0 - -
Mode 40 U-NII-7 6.525-6.875 6+7 802.11ax HE40 147 6685 MCSO0 - -
Mode 41 U-NII-7 6.525-6.875 6+7 802.11ax HE40 179 6845 MCSO0 - -
Mode 43 U-NII-7 6.525-6.875 6+7 802.11ax HE80 135 6625 MCSO0 - -
Mode 44 U-NII-7 6.525-6.875 6+7 802.11ax HE80 151 6705 MCSO0 - -
Mode 45 U-NII-7 6.525-6.875 6+7 802.11ax HE80 167 6785 MCSO0 - -
Mode 47 U-NII-7 6.525-6.875 6+7 802.11ax HE160 143 6665 MCSO0 - -
Mode 67 U-NII-5 5.925-6.425 6+7 802.11a 1 5955 6Mbps - LF
<Sample 2>
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 65 U-NII-5 5.925-6.425 6+7 802.11a 1 5955 6Mbps - -
<Sample 3>
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 66 U-NII-5 5.925-6.425 6+7 802.11a 1 5955 6Mbps - -
TEL: 886-3-327-3456 Page Number : C2 of C58
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Report No. : FR402225G

C2. Summary of each worse mode

<Sample 1>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.
802.11a 1 5924.97 67.02 68.20 -1.18 Avg. Pass - Band Edge
! 802.11a 1 17865.00 45.98 54.00 -8.02 Avg. Pass - Harmonic
802.11a 49 - - - - - - - - Band Edge
2 802.11a 49 | 12390.00 42.72 54.00 -11.28 H Avg. Pass - Harmonic
802.11a 93 - - - - - - - - Band Edge
° 802.11a 93 | 19245.00 39.52 74.00 -34.48 H Peak | Pass - Harmonic
802.11ax HE20 1 5924.97 66.62 68.20 -1.58 \% Avg. Pass Full RU Band Edge
‘ 802.11ax HE20 1 17865.00 45.71 54.00 -8.29 \% Avg. Pass Full RU Harmonic
802.11ax HE20 1 5923.41 86.67 88.20 -1.53 \% Peak | Pass @ Partial RU 106/53 @ Band Edge
> 802.11ax HE20 1 - - - - - - - Partial RU 106/53 | Harmonic
802.11ax HE20 | 49 - - - - - - - - Band Edge
° 802.11ax HE20 49 | 12390.00 43.25 54.00 -10.75 \% Avg. Pass - Harmonic
802.11ax HE20 | 93 - - - - - - - - Band Edge
! 802.11ax HE20 = 93 | 12830.00 53.15 88.20 -35.05 H Peak | Pass - Harmonic
802.11ax HE40 3 5924.96 65.80 68.20 -2.40 \% Avg. Pass Full RU Band Edge
® 802.11ax HE40 3 17895.00 46.32 54.00 -7.68 \% Avg. Pass Full RU Harmonic
802.11ax HE40 3 5924.96 64.98 68.20 -3.22 \% Avg. Pass | Partial RU 242/61 @ Band Edge
° 802.11ax HE40 3 - - - - - - - Partial RU 242/61 | Harmonic
802.11ax HE40 51 - - - - - - - - Band Edge
10 802.11ax HE40 51 | 12410.00 43.92 54.00 -10.08 \% Avg. Pass - Harmonic
802.11ax HE40 91 - - - - - - - - Band Edge
H 802.11ax HE40 91 | 12810.00 54.33 88.20 -33.87 H Peak @ Pass - Harmonic
802.11ax HES8O 7 5924.52 66.38 68.20 -1.82 \% Avg. Pass Full RU Band Edge
2 802.11ax HE80 7 17955.00 46.67 54.00 -7.33 H Avg. Pass Full RU Harmonic
802.11ax HES8O 7 5925.00 66.80 68.20 -1.40 \% Avg. Pass | Partial RU 484/65 @ Band Edge
e 802.11ax HE80 7 - - - - - - - Partial RU 484/65 = Harmonic
802.11ax HE80 55 - - - - - - - - Band Edge
o 802.11ax HE8O 55 | 12450.00 43.39 54.00 -10.61 H Avg. Pass - Harmonic
802.11ax HE80 87 - - - - - - - - Band Edge
o 802.11ax HE8O 87 | 12770.00 54.77 88.20 -33.43 Peak @ Pass - Harmonic
16 802.11ax HE160 & 15 5913.20 66.14 68.20 -2.06 Avg. Pass Full RU Band Edge
TEL: 886-3-327-3456 Page Number : C3 of C58
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

16 802.11ax HE160 | 15 @ 12050.00 42.66 54.00 -11.34 \% Avg. Pass Full RU Harmonic
802.11ax HE160 | 15 5918.00 63.99 68.20 -4.21 Avg. Pass Partial RU 996/67 | Band Edge
o 802.11ax HE160 & 15 - - - - - - - Partial RU 996/67 Harmonic
802.11ax HE160 | 47 - - - - - - - - Band Edge
18 802.11ax HE160 | 47 @ 12370.00 43.96 54.00 -10.04 H Avg. Pass - Harmonic
802.11ax HE160 | 79 - - - - - - - - Band Edge
1o 802.11ax HE160 | 79 @ 12690.00 44.75 54.00 -9.25 H Avg. Pass - Harmonic
802.11a 117 - - - - - - - - Band Edge
3 802.11a 117  19605.00 40.12 54.00 -13.88 H Avg. Pass - Harmonic
802.11a 149 - - - - - - - - Band Edge
% 802.11a 149 | 13390.00 43.15 54.00 -10.85 H Avg. Pass - Harmonic
802.11a 181 - - - - - - - - Band Edge
% 802.11a 181 | 20565.00 39.70 54.00 -14.30 H Avg. Pass - Harmonic
802.11ax HE20 | 117 - - - - - - - - Band Edge
% 802.11ax HE20 | 117 @ 19605.00 41.67 74.00 -32.33 H Peak Pass - Harmonic
802.11ax HE20 | 149 - - - - - - - - Band Edge
% 802.11ax HE20 | 149 13390.00 43.49 54.00 -10.51 H Avg. Pass - Harmonic
802.11ax HE20 | 181 - - - - - - - - Band Edge
3 802.11ax HE20 | 181 20565.00 46.30 74.00 -27.70 H Peak Pass - Harmonic
802.11ax HE40 = 123 - - - - - - - - Band Edge
% 802.11ax HE40 | 123 19695.00 42.66 74.00 -31.34 H Peak Pass - Harmonic
802.11ax HE40 | 147 - - - - - - - - Band Edge
0 802.11ax HE40 | 147 @ 13370.00 42.87 54.00 -11.13 H Avg. Pass - Harmonic
802.11ax HE40 | 179 - - - - - - - - Band Edge
H 802.11ax HE40 | 179 20535.00 43.81 74.00 -30.19 H Peak Pass - Harmonic
802.11ax HE80 | 135 - - - - - - - - Band Edge
* 802.11ax HE80 | 135 13250.00 42.40 54.00 -11.60 \% Avg. Pass - Harmonic
802.11ax HE80 | 151 - - - - - - - - Band Edge
“ 802.11ax HE80 = 151 | 20115.00 40.29 74.00 -33.71 \% Peak = Pass - Harmonic
802.11ax HE80 | 167 - - - - - - - - Band Edge
® 802.11ax HE80 = 167 @ 7306.40 45.54 54.00 -8.46 \% Avg. Pass - Harmonic
802.11ax HE160 | 143 - - - - - - - - Band Edge
47 802.11ax HE160 | 143  7302.00 46.68 54.00 -7.32 Avg. Pass - Harmonic

67 LF 1 34.85 31.44 40.00 -8.56 QP Pass - LF

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR402225G
<Sample 2>
Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 1 5924.58 63.03 68.20 -5.17 H Avg. Pass - Band Edge
65
802.11a 1 17865.00 45.69 54.00 -8.31 H Avg. Pass - Harmonic
<Sample 3>
Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 1 5924.97 64.96 68.20 -3.24 Avg. Pass - Band Edge
66
802.11a 1 17865.00 45.71 54.00 -8.29 Avg. Pass - Harmonic
TEL: 886-3-327-3456 Page Number : C5 of C58

FAX: 886-3-328-4978




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
<Sample 1>
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
- s PEAK(UNI)_6E
1 I R |
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5922.89 72.79 88.20 -15.41 60.33 3370 13.79 35.83 0.8 188 316 PEAK 1 5955.00 114,81 ------ ------ 182.31 33.71 13.83 35.84 .00 188 316 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
350 350
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592497 63.39 68.20 -4.8L 50.93 3379 13.79 35.83 0.8 188 316 AVERAGE 1 5955.00 168.27 ------ ------ 95.77 3371 13.83 35.84 0.80 188 316 AVERAGE
TEL: 886-3-327-3456 Page Number : C6 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
875 / 0751 PEAKIUNI)_6E
! IR A ] |
700 A ot 700
L B % WMMMWJ K‘“‘
WWMNWMMMM
3, 3, s
350 350 e
17! E
Peak
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_GE 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5922.63 75.64 B8.20 -12.56 63.18 3378 13.79 35.83 .8 163 @ PEAK 1 5955.80 115.75 ------ ------ 183.25 33.71 13.83 35.84 0.0 163 @ PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 Jﬁj 875
0 704 AVGUN, BE
— I e |
52! ] 52!
B — e
— e
350 350
f‘ﬂ-’"""f
17! E
Avg.
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1592497 67.82 68.20 -1.18 54.56 3378 13.79 35.85 .8 163 @ AVERAGE 1 5955.00 168.48 ------ ------ 9.9 3371 13.83 35.84 0.8 163 @ AVERAGE

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
g Level (dBuVim) g Level (dBuVim)
1225 1225
1050 1050
815 815
UL T [ reml A [ remls
70.0; T0.0
[ | [ e DT 00 LT e L] [ e
525 — ! 525 ] — !
350 350
Peak 175 175
Avg 1000 8800, 6600, % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
: Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11918.00 58.92 74.00 -23.88 32.44 39.02 19.83 40.82 0.45 - -- PEAK 1 1191e.00 51.06 74.00 -22.94 32.58 39.02 19.83 40.82 0.45 - -~ PEAK
2 11918.00 41.91 54.80 -12.89 23.43 39.02 19.83 49.82 0.45 - -~ Average 2 11910.00 42.16 54.00 -11.84 23.68 39.02 19.83 49.82 @.45 - -- Average
3 17865.00 54.69 74.80 -19.31 33.90 41.46 24.63 45.76 0.46 - -- Peak 3 17865.00 55.00 74.00 -10.00 34.21 41.46 24.63 45.76 0.46 - -- Peak
4 17865.00 45.60 54.80 -8.31 24.90 41.46 24.63 45.76 0.46 - -~ Average 4 17865.00 45.98 54.08 -8.02 25.19 41.46 24.63 45.76 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C8 of C58

FAX: 886-3-328-4978




wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical

1 oLevel [BuVim)

—
=

g L1 o
A UL o

—

3
4
Peak 15
Blank
AVg. 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz)
Site + @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 123%8.08 5174 74.00 -22.26 32.16 39.98 20.23 4112 0.49 - -- PEAK
2 123%0.08 42.72 54.00 -11.28 23.14 39.98 20.23 4112 0.49 - -- Average
3 18585.00 39.27 74.8@ -34.73 58.54 37.93 25.14 64.80 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C9 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
10 0 g e L1118 ="
mmﬂm WL H “J‘L"““E MWMW MWLM A‘JELUN»E
Peak : 1:"
Avg. 1000 800, 5600, 2400, 40000 1000 8800 600, 2440, 40000

Site + B3CH22-HY

Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL

Linit Read  Ant
Freq Level Line Margin Level Factor

MHz dBuv/m dBuv/m B dBuv dB/m
1 12838.08 53.66 83.20 -34.54 32.64 4110
2 19245.08 39.52 74.00 -34.43 50.67 37.72

Site + B3CH22-HY
Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL

Linit Read At Cable Preamp

Freq level Line Margin Level Factor Loss Factor Factor

MHz dBuv/m dBuv/m B dBwv dB/fm OB B

1 12830.08 53.63 §8.20 -35.17 32.81 41.10 20.60 41.21 @.53

11924508 38.92 74.08 -35.08 49.47 37.72 25.60 (4.3

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
- s PEAK(UNI)_6E
| I R O
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592,24 78.48 88.20 -9.80 65.94 3370 13.79 35.83 0.8 185 332 PEAK 1 5955.00 114,69 ------ ------ 182.19 33.71 13.83 35.84 .00 185 332 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
350 350,
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592497 62.46 68.20 -5.74 50.08 3379 13.79 35.83 0.8 185 332 AVERAGE 1 5955.00 167.80 ------ ------ 94.50 3371 13.83 35.84 0.8 185 332 AVERAGE
TEL: 886-3-327-3456 Page Number : C11 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT 6+7
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
- s PEAKIUNI)_6E
0.0 70.0
52.5 52.5
340 35‘0MM
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592458 83.57 88.20 -4.63 7111 3379 13.79 35.83 0.8 147 360 PEAK 1 5955.80 116,22 ------ ------ 183.70 33.72 13.84 35.84 0.0 147 360 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
350 350,
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592497 66.62 68.20 -1.58 54.16 3379 13.79 35.83 0.8 147 360 AVERAGE 1 5955.00 168.74 ------ ------ 96.22 33.72 13.84 35.84 .80 147 368 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C12 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

=

i 0 e L0 [

—]
=

iAmeE

T0.0
[N 0 ™ 0 ™
525! 1 ! ) 525 1] Y Ul
350 350
Peak 175 175
Avg . 1000 8800, 6600, % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11918.00 51.83 74.80 -22.17 33.35 39.82 19.83 40.82 0.45 - -- PEAK 1 1191e.00 51.53 74.00 -22.47 33.85 39.02 19.83 40.82 0.45 - -~ PEAK
2 11918.00 42.84 54.80 -11.16 24.36 39.02 19.83 49.82 0.45 - -- Average 2 11910.00 42,51 54.00 -11.49 24.83 39.02 19.83 49.82 @.45 - -- Average
3 17865.00 54.56 74.80 -19.44 33.77 41.46 24.63 45.76 0.46 - -- PEAK 3 17865.00 54.76 74.00 -19.24 33.97 41.46 24.63 45.76 0.46 - -- PEAK
4 17865.00 45.55 54.80 -8.45 24.76 41.46 24.63 45.76 0.46 - -~ Average 4 17865.00 45.71 54.08 -8.29 24.92 41.46 24.63 45.76 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C13 of C58
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
- s PEAK(UNI)_6E
0.0 70.0
52.5 52.5
%0 SR et
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5919.77 8272 88.20 -5.48 70.26 3370 13.79 35.83 0.8 195 389 PEAK 1 5955.00 116.85 ------ ------ 183.57 33.78 13.82 35.84 0.0 195 389 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 4 700 AVG(UNI)_SE
350 350
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
© RBH:1000.000kHz VBW:0.200kHz SWT:Auto + RBH:1000.000kHz VBI:0.240kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5919.51 64.41 68.20 -3.79 51.95 3379 13.79 35.83 0.8 195 389 AVERAGE 1 5955.00 169.12 ------ ------ 96.64 33.70 13.82 35.84 0.8 195 309 AVERAGE
TEL: 886-3-327-3456 Page Number : C14 of C58

FAX: 886-3-328-4978



samanas. FCC RADIO TEST REPORT

Report No. : FR402225G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial RU 106/53_5955MHz
ANT
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
g 1
0.0 70.0
52.5 52.5
4 T PR e
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.41 86.67 88.20 -1.53 74.21 3379 13.79 35.03 0.8 130 360 PEAK 1 5955.80 117.22 ------ ------ 104.74 33.78 13.82 35.84 0.0 130 360 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
350 350,
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
© RBH:1000.000kHz VBW:0.200kHz SWT:Auto + RBH:1000.000kHz VBI:0.240kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592497 65.85 68.20 -2.35 53.39 3379 13.79 35.83 0.8 130 360 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 168.52 ------ ------ 96.84 33.70 13.82 35.84 0.8 130 368 AVERAGE

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C15 of C58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
L [ s | [ ol
700, 700
M L T T whwls 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 123%0.08 52.10 74.00 -21.99 32.52 39.98 20.23 41.12 0.49 - -- PEAK 1 123%.08 52.27 74.00 -20.73 32.69 39.98 20.23 41.12 0.4 - -- PEAK
2 12390.08 43.67 54.00 -10.93 23.49 39.98 20.23 4112 0.49 - -- Average 1 123%.08 43.25 54.00 -10.75 23.67 39.98 20.23 41.12 0.49 - -- Average
3 18585.00 39.74 74.8@ -34.26 51.81 37.93 25.14 64.80 -9.54 - -- Peak 3 18585.00 39.77 74.00 -34.23 51.84 37.93 25.14 64.80 -9.54 - -- Peak
TEL: 886-3-327-3456 Page Number : C16 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 UL

o AT WTLATT L T 7 T sl

—

2 2
zﬁll 380!
Peak
115 115
Avg.
1000 8800. 6600, 2 32200, 40000 1000 8800 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12838.08 53.15 §8.20 -35.65 32.13 41.10 20.60 41.21 0.53 - -- PEAK 1 12830.08 52.91 §B.20 -35.29 31.89 41.10 20.60 41.21 @.53 - -- PEAK
2 19245.08 38.74 74.00 -35.26 49.29 37.72 15.60 64.35 -9.54 - -- Peak 1 19245.08 38.86 74.0@ -35.14 49.41 37.72 15.60 64.35 -9.54 - -- Peak
TEL: 886-3-327-3456 Page Number : C17 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
1 I R O
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5917.48 72.86 88.20 -15.34 6b.41 3370 13.78 35.03 0.8 188  33L PEAK 1 5965.00 113.89 ------ ------ 1oe.59 33.71 13.83 35.84 .00 188 331 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
mwM—Mf‘/\/\/ 52‘5JU_”_|_H-||_|_TH_|_H_H_|
350 350,
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592496 61.50 68.20 -6.70 49.84 3379 13.79 35.83 0.8 188 331 AVERAGE 1 5965.00 165.89 ------ ------ 92.57 33.72 13.84 35.84 0.8 188 331 AVERAGE
TEL: 886-3-327-3456 Page Number : C18 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 6+7
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
* I R |
0.0 70.0
52.5 52.5
30 35‘0M
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.98 77.77 B88.20 -18.43 65.31 3378 13.79 35.85 o.e@ 130 8 PEAK 1 5965.00 112.88 ------ ------ 99.58 3371 13.83 35.84 000 130 8 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 700 AVG(UNI)_SE
350 350,
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592496 65.80 68.20 -2.40 53.34 3379 13.79 35.83 oe.e@ 130 8 AVERAGE 1 5965.00 163.70 ------ ------ 91.16 3373 13.85 35.84 .00 130 § AVERAGE
TEL: 886-3-327-3456 Page Number 1 C19 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

=

i 0 e L0 [

—]
=

iAmeE

T0.0
[N 0 ™ 0 3 ™
525 L — ! 525 — !
350 350
Peak 175 175
Avg . 1000 8800, 6600, % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11938.00 51.68 74.80 -22.32 33.16 39.06 19.85 40.84 0.45 - -- PEAK 1 11930.00 58.87 74.00 -23.13 32.35 39.06 19.85 40.84 08.45 - -~ PEAK
2 11930.00 42.64 54.80 -11.36 24,12 39.06 19.85 49.84 0.45 - -~ Average 2 11930.00 41.85 54.00 -12.15 23.33 39.06 19.85 49.84 08.45 - -- Average
3 17895.00 55.23 74.80 -18.77 34.23 41.58 24.66 45.70 0.46 - -- PEAK 3 17895.00 55.34 74.00 -18.66 34.34 41.58 24.66 45.70 0.46 - -- PEAK
4 17895.00 46.18 54.80 -7.82 25.18 41.58 24.66 45.70 0.46 - -~ Average 4 17895.00 46.32 54.08 -7.68 25.32 41.58 24.66 45.70 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C20 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
- L s PEAKIUNI)_6E
0.0 70.0
52.5 52.5 Kt it
50 opnmiret
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.42 83.23 B88.20 -4.97 70.77 3370 13.79 35.83 0.8 186 1L PEAK 1 5965.00 116.78 ------ ------ 1e4.26 33.72 13.84 35.84 0.0 186 311 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 " 700 AVG(UNI)_§E
| I O i e |
52.5 52.5
350 350
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5916.98 64.84 68.20 -4.16 51.59 3379 13.78 35.83 0.8 186 311 AVERAGE 1 5965.00 106.19 ------ ------ 93.71 33.70 13.82 35.84 0.8 186 LI AVERAGE
TEL: 886-3-327-3456 Page Number 1 C21 of C58

FAX: 886-3-328-4978



samanas. FCC RADIO TEST REPORT

Report No. : FR402225G

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz
ANT
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- , s PEAK(UNI)_6E
0.0 70.0
525 525 et
%0 T P
175 175
Peak
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5919.92 84.26 88.20 -3.94 71.88 3370 13.79 35.83 0.8 138 360 PEAK 1 5965.00 112.67 ------ ------ 99.59 3370 13.82 35.84 0.80 138 36B PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
525 M o |
350 350
175 175
Avg.
5826 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : BICH22-HY Site : B3CH22-HY

Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592496 64.98 68.20 -3.22 52.52 3379 13.79 35.83 0.8 138 360 AVERAGE

Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
+ RBH:1000.000kHz VBH:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5965.00 164,83 ------ ------ 92.35 3370 13.82 35.84 0.8 138 368 AVERAGE

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C22 of C58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
L [ s | [ ol
700, 700
M L T T whwls 1 O ™
525 n 525 ! n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12410.08 52.44 74.00 -21.56 32.81 48.02 20.25 41.13 0.49 - -- PEAK 1 12410.08 53.62 74.00 -20.98 33.39 48.02 20.25 41.13 0.49 - -- PEAK
2 12410.08 43.49 54.00 -10.60 23.77 48.02 120.25 4113 0.49 - -- Average 1 12410.08 43.92 54.00 -10.08 24.29 40.02 20.25 41.13 0.49 - -- Average
3 18615.00 39.83 74.8@ -34.17 51.67 37.99 25.16 64.76 -9.54 - -- PEAK 3 18615.00 39.59 74.00 -34.41 58.83 37.99 25.16 64.76 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C23 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 UL

o AT WML T T sl

—

2 2
zﬁll 380!
Peak
115 115
Avg.
1000 8800, 6600, 2 32200, 40000 1000 8800. 6600, 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12818.08 54.33 §8.20 -33.87 33.32 41.10 20.58 41.20 0.53 - -- PEAK 1 128l0.08 53.89 §8.20 -34.31 32.88 41.10 20.58 41.20 0.53 - -- PEAK
2 19215.08 39.39 74.00 -34.61 49.83 37.84 15.60 64.34 -9.54 - -- PEAK 1 19215.08 38.77 74.0@ -35.23 49.21 37.84 15.60 64.34 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C24 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 6+7
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
* I A A
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5857, 9, 5021 5953, 5085 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5907.48 77.08 88.20 -11.12 6464 3370 13.77 35.03 0.8 188 329 PEAK 1 5955.00 109,64 ------ ------ 97.61 33.79 13.89 35.85 0.8 188 329 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
00 1 700 AVG(UNI)_SE
350 350
175 175
Avg.
5826 5857, 5889, 5021 5953, 5085 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5916.52 65.78 68.20 -2.42 53.33 3379 13.78 35.83 0.8 188 329 AVERAGE 1 5985.00 161.91 ------ ------ 89.32 3377 13.87 35.85 0.8 188 329 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C25 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 6+7
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- 1 s PEAKIUNI)_6E
700 M 700
52.5 52.5 st
350 350
175 175
Peak
5826 5857, 9, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5925.00 80.41 B88.20 -7.79 67.95 3378 13.79 35.83 oe.e@ 130 6 PEAK 1 5955.00 168.99 ------ ------ 96.24 33.82 13.89 35.85 0.0 130 6 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVGUNI)_GE
350 350
175 175
Avg.
5826 5857, 9, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592457 66.38 68.20 -1.82 53.92 3378 13.79 35.85 .8 130 6 AVERAGE 1 5985.00 99.64 ------ ------ 87.67 33.76 13.86 35.85 .00 130 6 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C26 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

—]
=

=

i 0 o T W [ s
AL A e e I [ sl

—

350 350
Peak 175 175
Avg . 1000 8800, 6600, % 32200, 40000 1000 8800, 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11970.00 51.44 74.80 -22.56 32.80 39.18 19.83 40.87 0.45 - -- PEAK 1 11970.00 51.04 74.00 -22.96 32.40 39.18 19.88 40.87 0.45 - -~ PEAK
2 11970.00 42.36 54.80 -11.64 23.72 39.18 19.83 49.87 0.45 - -~ Average 2 11970.00 42.03 54.00 -11.97 23.30 39,18 19.88 49.87 @.45 - -- Average
3 17955.80 55.73 74.80 -18.27 34.53 41.62 24.70 45.53 0.46 - -- PEAK 3 17955.80 55.15 74.00 -18.85 33.95 41.62 24.70 45.58 08.46 - -- PEAK
4 17955.00 46.67 54.80 -7.33 25.47 41.60 24.70 45.53 0.46 - -~ Average 4 17955.00 46.19 54.08 -7.90 24.90 41.60 24.70 45.58 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C27 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Partial RU 484/65_5985MHz
ANT 6+7
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- 4 s PEAKIUNI)_6E
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5857, 5889, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5921.80 84.87 B88.20 -3.33 72.41 3370 13.79 35.83 0.8 195 314 PEAK 1 5985.00 111.85 ------ ------ 99.37 3370 13.82 35.84 0.8 195 314 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
700 700 AVGUNI)_GE
350 350
175 175
Avg.
5826 5857, 5889, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5925.00 65.66 68.20 -2.54 53.20 3379 13.79 35.83 0.8 195 314 AVERAGE 1 5965.00 163.58 ------ ------ 91.10 3370 13.82 35.84 0.8 195 314 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C28 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Partial RU 484/65_5985MHz
ANT 6+7
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAKIUNI)_6E
700 WWWWWWW 700
52.5 52.5
350 350
175 175
Peak
5826 5857, 9, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5925.00 81.63 B88.20 -6.57 69.17 3370 13.79 35.83 Q.8 136 360 PEAK 1 5965.00 169.58 ------ ------ 97.61 33.76 13.86 35.85 0.80 136  36B PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVGUNI)_GE
I L UTL T Tl
350 350
175 175
Avg.
5826 5857, 9, 5021, 5953, 5085 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5925.00 66.80 68.20 -1.48 54.34 3379 13.79 35.83 0.8 136 360 AVERAGE 1 595.00 161.44 ------ ------ 88.96 33.76 13.82 35.84 0.80 136 368 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C29 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
L [ s | [ ol
700, 700
M N O 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12450.08 52.41 74.00 -21.59 32.69 48.10 20.28 41.15 0.49 - -- PEAK 1 12450.08 52.37 74.00 -21.63 32.65 40.10 20.28 41.15 .49 - -- PEAK
2 12450.08 43.39 54.00 -10.61 23.67 48.10 20.28 41.15 0.49 - -- Average 1 12450.08 43.34 54.00 -10.66 23.62 40.10 20.28 41.15 .49 - -- Average
3 18675.00 39.89 74.8@ -34.11 51.67 37.85 25.20 64.69 -9.54 - -- PEAK 3 18675.00 39.83 74.0@ -34.17 51.681 37.85 25.20 64.69 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C30 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 UL

o AT WL T 7 T sl

—

2 2
zﬁll 380!
Peak
115 115
Avg.
1000 8800, 6600, 2 32200, 40000 1000 8800. 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1277e.08 53.23 §8.20 -34.97 32.32 41.04 20.55 41.286 0.5 - -- PEAK 1 12770.08 54.77 §8.20 -33.43 33.86 41.04 20.55 41.28 0.52 - -- PEAK
2 19155.08 39.39 74.00 -34.61 49.63 3B.88 25.55 64.33 -9.54 - -- PEAK 1 19155.08 4@.56 74.0@ -33.44 50.80 38.88 25.55 64.33 -0.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C31 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT 6+7
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050 F
- s PEAKIUNI)_6E
! I A
0.0 70.0
52.5 52.5
350 350,
175 175
Peak
5826 5865, 5, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5915.66 75.69 88.20 -12.51 63.24 3370 13.78 35.83 .08 199 331 PEAK 1 6625.00 168.18 ------ ------ 95.23 34.1 13.92 35.06 ©.80 19 331 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 4 700 AVGIUNI)_6E
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5916.86 65.91 68.20 -2.29 53.46 3379 13.78 35.83 0.8 199 331 AVERAGE 1 6625.00 98.88 ------ ------ 86.61 34.81 13.92 35.06 ©.80 199 331 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C32 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT 6+7
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050 W
- s PEAKIUNI)_6E
1 I R O
700 M 1 700
52.5 52.5
350 350,
175 175
Peak
5826 5865, 5, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5914.86 75.83 B88.20 -12.37 63.38 3378 13.78 35.83 oe.e@ 120 6 PEAK 1 6625.00 165.62 ------ ------ 92.62 34.13 13.94 35.67 0.0 120 6 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
700 1 700 AVGIUNI)_6E
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5913.26 66.14 68.20 -2.86 53.69 3379 13.78 35.83 oe.e@ 120 6 AVERAGE 1 6625.00 95.98 ------ ------ 83.25 33.89 13.98 35.06 ©.00 120 6 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C33 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, 700
M N O P O ™
525 L g 525 L g
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12850.08 51.36 74.00 -22.64 32.48 39.40 19.95 48.92 0.45 - -- PEAK 1 12850.08 51.69 74.0@ -22.31 32.81 39.40 19.95 48.92 0.45 - -- PEAK
2 12850.08 42.33 54.00 -11.67 23.45 39.40 19.95 48.92 0.45 - -- Average 1 12850.08 42.66 54.00 -11.34 23.78 39.40 19.95 48.92 0.45 - -- Average
3 18675.00 39.7@ 74.8@ -34.38 51.26 37.58 24.79 64.31 -9.54 - -- PEAK 3 18675.00 39.55 74.08 -34.45 5L.11 37.58 24.79 64.31 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C34 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Partial RU 996/67_6025MHz
ANT 6+7
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050 F
- ; s PEAK(UNI)_6E
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5907.40 82.42 88.20 -5.78 69.98 3370 13.77 35.83 0.8 189 314 PEAK 1 6625.00 167.22 ------ ------ 94.70 3372 13.84 35.64 0.8 189 314 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875 W
700 ; 700 AVGUNI)_GE
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5918.00 63.99 68.20 -4.21 51.54 3379 13.78 35.83 0.8 189 314 AVERAGE 1 6625.00 99.27 ------ ------ 86.75 33.72 13.84 35.84 0.8 189 314 AVERAGE
TEL: 886-3-327-3456 Page Number 1 C35 of C58

FAX: 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR402225G
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Partial RU 996/67_6025MHz
ANT 6+7
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050 F
PEAK(UNI)_6E
1 gy | Nl
0.0 70.0
52.5 52.5
350 350
175 175
Peak
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5897.66 81.27 88.20 -6.93 68.84 3370 13.76 35.83 0.8 139 360 PEAK 1 6625.00 165.17 ------ ------ 92.69 3370 13.82 35.84 0.8 139 3B PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 i
87.5 875
700 , 700 'l AVGIUNI)_6E
| O [ | N
52.5 52.5
350 350
175 175
Avg.
5826 5865, 5905, 5045, 5985, 6025 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 246711 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5917.86 63.78 68.20 -4.50 51.25 3379 13.78 35.83 0.8 139 360 AVERAGE 1 6625.00 96.97 ------ ------ 84.31 33.82 13.89 35.85 0.80 139 368 AVERAGE
TEL: 886-3-327-3456 Page Number : C36 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, 700
M N O 1 O ™
5251 1) u 525! 1l Ul
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12378.08 52.99 74.00 -21.61 33.4 39.%4 20.22 4118 0.49 - -- PEAK 1 1237008 52.71 74.00 -20.29 33.16 39.%4 20.22 4118 .49 - -- PEAK
2 12378.08 43.96 54.00 -10.64 24.41 39.94 20.22 4118 0.49 - -- Average 1 12370.08 43.69 54.00 -10.31 24.14 39.94 20.22 4118 0.49 - -- Average
3 18555.00 39.86 74.8@ -34.14 51.12 37.99 25.12 64.83 -9.54 - -- PEAK 3 18555.00 40.34 74.00 -33.66 51.60 37.99 25.12 64.83 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C37 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, 700
M N O 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 12698.08 53.74 74.00 -20.26 33.84 40.99 20.48 41.20 0.52 - -- PEAK 1 12690.08 53.43 74.00 -20.57 32.73 40.99 20.48 41.20 0.5 - -- PEAK
2 12699.08 44.75 54.08 -9.25 24.85 40.99 20.48 41.20 0.5 - -- Average 1 12690.08 44.41 54.08 -9.59 23.71 40.%9 20.48 41.20 0.52 - -- Average
3 19635.00 39.15 74.80 -34.85 49.71 37.84 25.45 64.31 -9.54 - -- PEAK 3 19635.00 39.40 74.00 -34.60 49.9 37.84 25.45 64.31 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C38 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR402225G

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
DL 00 LT L 0] [ o LT T [ sl
70.0! 70‘“
Ml HULE U i ML WL 0 U whoos
525 —LL ! 525 T !
350 30
Peak 175 175
AVg . 1000 8800. 16600, 24400, 32200. 40000 1000 8800. 16600. 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 13878.0e 51.12 88.20 -37.88 30.22 48.92 20.79 41.36 8.5 - -- PEAK 1 13¢70.0@ 51.89 88.20 -37.11 36.19 48.92 20.79 41.36 .55 - -- PEAK
2 19605.08 49.85 74.00 -24.15 59.95 37.81 15.92 64.29 -9.54 244 353 PEAK 1 19685.08 47.66 74.0@ -26.34 57.76 37.81 25.90 64.29 -9.54 157 342 PEAK
3 1965.08 46.12 54.00 -13.88 5.2 37.81 15.92 64.29 -9.54 244 353 Average 3 1965.08 38.11 54.0@ -15.89 48.21 37.81 25.92 64.29 -9.54 157 342 Average
TEL: 886-3-327-3456 Page Number : C39 of C58

FAX: 886-3-328-4978




wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

=

i 0 e L0 [

—]
=

iAmeE

700 709
[N UL | 1 s O ™
525 L & 525/ &
3
350 350
Peak 175 175
Avg . 1000 8800, . % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 13390.00 52.16 74.00 -21.84 31.70 40.84 21.04 42.00 0.58 - -- PEAK 1 13390.00 51.73 74.00 -22.27 31.27 46.84 21.04 42.00 0.58 - -~ PEAK
2 13390.00 43.15 54.00 -10.85 22.60 40.84 21.84 42.00 0.58 - -~ Average 2 13390.00 42.70 54.00 -11.30 22.24 48.84 21.84 42.00 0.58 - -- Average
3 20885.00 48.91 74.80 -25.89 58.25 37.77 26.31 63.88 -9.54 232 243 PEAK 3 20885.00 44.06 74.00 -29.94 53.40 37.77 26.31 63.88 -9.54 284 321 PEAK
4 2003508 38.22 54.80 -15.78 47.56 37.77 26.31 63.88 -9.54 232 243 Average 4 2008508 35.86 54.00 -18.14 45.20 37.77 26.31 63.88 -9.54 284 321 Average
TEL: 886-3-327-3456 Page Number : C40 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
875 815
DL 00 LT L 0] [ o LT T [ sl
70.0! 70‘“
Ml I I ol I U ol
525 ! ! 525 !
3540 350
Peak 175 175
AVg . 1000 8800. 16600, 2 32200. 40000 1000 8800. 16600. 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH1-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg
1 13718.08 53.50 88.20 -34.70 32.85 41.20 21.29 42.45 @.61 - -- PEAK
2 20565.00 48.62 74.60 -25.38 57.11 38.11 26.66 63.72 -9.54 305 233 Peak
3 20565.08 39.70 54.00 -14.30 48.19 38.11 26.66 63.72 -9.54 385 235 Average

Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 13710.08 54.44 88.20 -33.76 33.79 41.20 21.29 42.45 6.6l - -- PEAK
1 20565.00 48.38 74.00 -25.62 56.87 38.11 26.66 63.72 -9.54 201 324 Peak
3 20%5.08 38.63 54.0@ -15.97 46.52 38.11 26.66 63.72 -9.54 281 324 Average

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C41 of C58




wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 UL

o AT WL T 7 T sl

—

2 2
zﬁll 380!
Peak
115 115
Avg.
1000 8800, 6600, 2 32200, 40000 1000 8800 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13@70.08 52.75 §8.20 -35.45 31.85 48.92 20.79 41.36 0.55 - -- PEAK 1 13@70.08 51.93 §8.20 -36.27 31.63 48.92 20.79 41.36 0.5 - -- PEAK
2 1965.08 41.67 74.8@ -32.33 5177 37.81 15.92 64.29 -9.54 - -- PEAK 1 19685.08 41.68 74.0@ -32.92 51.18 37.81 25.90 64.29 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C42 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, 700
M UL T T 1 sl 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 133%0.08 52.49 74.00 -21.51 32.83 48.84 11.84 42.80 0.58 - -- PEAK 1 133%.08 5171 74.00 -22.29 31.25 48.84 21.84 42.80 0.58 - -- PEAK
2 13390.08 43.49 54.00 -10.51 23.83 48.84 11.84 42.80 0.58 - -- Average 1 133%.08 42.69 54.00 -11.31 22.23 40.84 21.84 42.80 0.58 - -- Average
3 20885.00 41.74 74.8@ -32.26 51.88 37.77 26.31 63.83 -9.54 - -- PEAK 3 20885.00 40.11 74.00 -33.89 49.45 37.77 26.31 63.88 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C43 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 UL

inld T ="

—

zﬁll 380!
Peak
115 115
Avg.
1000 8800. 6600, 2 32200, 40000 1000 8800 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13718.08 54.99 88.20 -33.30 34.25 41.20 21.29 42.45 Q.61 - -- PEAK 1 13710.08 54.61 §8.20 -33.59 33.9% 41.20 21.29 42.45 @.61 - -- PEAK
2 20565.08 46.30 74.00 -27.70 54.89 38.81 26.66 63.70 -9.54 - -- PEAK 1 20%5.08 42.94 74.00 -31.66 51.53 38.81 26.66 63.72 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C44 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
L ™ 2 I ™
70.0! T‘M’
Il UL T I ™™
525 ! 525 !
2 2
350 350
Peak
115 115
Avg.
1000 8800, 6600, 24400, 32200, 40000 1000 8800. 6600, 24400 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13130.08 52.56 §8.20 -35.64 31.54 41.10 20.84 41.48 0.56 - -- PEAK 1 13130.08 52.45 §8.20 -35.75 31.43 41.10 20.84 41.48 0.5 - -- PEAK
2 19695.08 42.66 74.0@ -31.34 52.51 37.99 26.80 64.21 -9.54 - -- PEAK 1 19695.08 41.62 74.0@ -32.38 51.47 37.99 26.60 64.21 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C45 of C58

FAX: 886-3-328-4978




wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, 700
M 0 ™ ™ 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13378.08 51.95 74.00 -22.65 31.38 48.92 21.83 41.9% 0.58 - -- PEAK 1 13370.08 51.63 74.00 -22.37 31.86 48.92 21.63 41.9% @.58 - -- PEAK
2 1337e.08 42.87 54.00 -11.13 22.30 48.92 21.63 41.9% 0.58 - -- Average 1 13370.08 42.51 54.00 -11.49 21.94 49.92 21.63 41.9% @.58 - -- Average
3 20855.00 40.85 74.8@ -33.95 49.48 37.71 26.29 63.89 -9.54 - -- PEAK 3 20855.00 40.75 74.8@ -33.25 58.18 37.71 26.29 63.89 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C46 of C58

FAX: 886-3-328-4978



wamanae. FCC RADIO TEST REPORT Report No. : FR402225G

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

—
=

=

By L0 o g L L1 o

Hﬁwﬂﬁ
0 WU L]

inld T ="

—

zﬁll 380!
Peak
115 115
Avg.
1000 8800. 6600, 2 32200, 40000 1000 8800 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13690.08 53.94 §8.20 -34.26 33.32 41.16 21.28 42.43 Q.61 - -- PEAK 1 13690.08 54.20 §8.20 -34.80 33.58 41.16 21.28 42.43 0.6l - -- PEAK
2 20535.08 43.81 74.00 -30.19 52.49 37.98 26.64 63.76 -9.54 - -- PEAK 1 20535.08 41.81 74.00 -32.19 50.49 37.98 26.64 63.76 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : CA7 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR402225G

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
815 875
L [ s | [ ol
700, = 700 =
M N O 1 O ™
525 n 525 n
3 3
4 30
Peak 15 115
AVg . 1000 8800, 16600, 24400, 32200 40000 1000 8800, 16600, 24400, 32200 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CA4A1BEN_240711 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13250.08 52.22 74.00 -21.78 31.54 48.%9 20.93 41.72 0.57 - -- PEAK 1 13250.08 52.41 74.00 -20.59 31.73 48.%99 20.93 41.72 0.5 - -- PEAK
2 13250.08 42.30 54.00 -11.70 21.62 48.% 20.93 4172 0.57 - -- Average 1 13250.08 42.49 54.00 -11.60 21.72 40.%99 20.93 41.72 .57 - -- Average
3 19875.00 39.96 74.80 -34.84 49.68 37.7@ 26.15 64.83 -9.54 - -- PEAK 3 19875.00 39.63 74.00 -34.37 49.35 37.78 26.15 64.83 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C48 of C58

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR402225G

Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
L ™ 2 I ™
70.0! T‘M’
Il ™ I ™™
525 ! 525 !
2 2
30 350
Peak
115 115
Avg.
1000 8800, . 24400, 32200, 40000 1000 8800 6600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK(UNIT)_6E 3m DRH1B-E_LE2CP4ALBEN_240711 HORIZONTAL Condition: PEAK(UNTI)_6E 3m DRH18-E_LE2CB4A1BEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 13418.08 53.18 §8.20 -35.62 32.74 48.84 11.86 42.84 0.58 - -- PEAK 1 13410.08 53.15 §8.20 -35.62 32.74 4B.84 21.86 42.84 0.58 - -- PEAK
2 20115.08 4.11 74.00 -33.89 49.43 37.77 16.33 63.88 -9.54 - -- PEAK 1 20115.08 48.29 74.00 -33.71 49.61 37.77 26.33 63.88 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C49 of C58

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

B L0 e S 1 A A I

—]
=

-

E»H(umﬁ

700
[T RULJUT T T sl LTI RTULJUT T T sl
525 g 525 g
4 4
350! 365.0!
Peak 15 15
AVg . 1000 8800. 6600. 2 32200. 40000 1000 8800. 6600. 24400, 32200. 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNIT) 6E 3m DRH1B-E_LE2CG4ALSEN 248711 HORIZONTAL Condition: PEAK(UNTI) 6 3m DRH1E-E_LEJCBAIBEN 248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw/ dB/m dB dB B om deg MHz dBuV/m dBuV/m  dB B/ dB/m A8 dB B om  deg
1 7295.00 54.20 74.80 -19.80 37.82 37.18 15.33 36.57 1.19 213 303 Peak 1 730640 54.56 74.00 -19.44 37.37 37.20 15.39 36.59 1.19 155 243 Peak
2 7295.08 43.94 54.00 -10.86 26,76 37.18 15.38 36.57 1.19 213 303 Average 2 7306.48 45.54 54.08 -B.46 28.35 37.20 15.39 36.59 1.19 155 243 Average
3 13570.00 54.17 88.20 -34.83 33.61 41.08 21.13 42.30 0.60 - -- PEAK 3 13570.00 54.47 88.20 -33.73 33.91 41.08 21.18 42.30 0.60 - -- PEAK
4 20355.00 41.47 74.00 -32.53 56.35 37.98 26.51 63.83 -9.54 - -- PEAK 4 20355.00 41.81 74.08 -32.99 49.89 37.98 26.51 63.83 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C50 of C58

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
1 HLevel{dBqu) 1 HLml{dBu\Mn)
1225 1225
815 815
LS T [ e | [ g
70.0 700
1 ™ 0 ™ ™%
525 < 525 <
5 5
%01 3501
175 175
Peak
1000 8300. 6600. 24400, 32200, 40000 1000 8300. 6600. 24400. 32200, 40000
AVg. Fraquency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRHLB-E_LE2CG4ALBEN 240711 HORIZONTAL Condition: PEAK(UNII) 6E 3m DRH18-E_LE2CG4AIBEN_240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Csble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuwv dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB dBuwv dB/m dB A8 B om deg
1 7309.08 54.85 74.80 -19.95 36.85 37.20 15.40 36,59 1.19 398 368 Peak 1 7302.08 57.25 74.08 -16.75 48.85 37.28 15.39 36.58 1.19 167 237 Peak
2 7309.80 43.34 54.88 -10.66 26.14 37.28 15.48 36.59 1.19 398  36@ Average 2 7382.60 46.68 54.88 -7.32 29.48 37.28 15.33 36.58 1.19 167 237 Average
3 13330.00 52.99 74.00 -21.81 32.29 41.60 21.00 41.83 0.58 - -- PEAK 3 13330.00 53.34 74.00 -20.66 32.64 41.60 21.00 41.88 0.58 - -~ PEAK
4 13330.88 42.38 54.8@ -11.62 21.63 41.6e 21.e@ 41.33 0.58 -- -- Average 4 13330.88 42.41 54.08 -11.59 21.71 41.6e 21.e@ 41.88 @.58 -- -- Average
5 19995.00 40.42 74.80 -33.58 49.92 7.7 26.25 63.91 -9.54 - -- PEAK 5 19995.00 40.60 74.00 -33.40 58.10 37.70 26.25 63.91 -9.54 - -- PEAK
TEL: 886-3-327-3456 Page Number : C51 of C58

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0 B 0 B
I I
a0o—1 wo—1
5 6 [
2 prend
100 i o 00 ' 5 a4
1 4 e "’ W"WW
3 ot
00l V WWMM M"MW 200l e i
10, 10.
30 24, 418, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site *+ B3CH22-HY site + B3CH22-HY
Condition: QP 3m Bilog 47820 241085 HORIZONTAL Condition: QP 3m Bilog 47020 241805 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 59.18 25.21 48.0@ -14.79 44.49 12.82 1.37 32.78 @.83 - -- Peak 1 34.85 31.44 4p.0@ -8.56 40.66 22.35 1.86 32.66 @.83 1@ 172 QP
2 92,08 26.97 43.50 -16.53 42.87 15.08 1.72 32.69 .07 - -- Peak 2 98.14 31.75 43.58 -11.75 47.7: 14.93 1.78¢ 32.69 0.09 - -- Peak
3 258,92 19.75 46.8@ -26.25 29.43 20.83 2.86 32.62 .85 - -~ Peak 3 263.77 21.67 46.88 -24.33 31.36 20.81 2.88 32.62 0.04 - -~ Peak
4 503,36 24.75 46,00 -21.25 29.54 23.84 3.95 32.88 .22 - -- Peak 4 515.80 25.80 46.00 -20.20 30.43 23.95 4.00 32.79 0.2 - -- Peak
5 734.22 36.85 46.80 -0.95 35.76 25.89 4.73 3.7 0.12 - -- Peak 5 755.56 31.24 46.86 -14.76 30.46 28.39 4.85 32.539 8.13 - -- Peak
6 953.44 33,55 46.8@ -12.45 23.15 31.88 G5.42 3l.3¢ .28 - -- Peak 6 957.32 35.65 46.8@ -18.35 30.07 3L.21 5.43 3127 @.21 - -- Peak
TEL: 886-3-327-3456 Page Number : C52 of C58

FAX: 886-3-328-4978
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<Sample 2>

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 e 105
/f PEAK(UNI)_6E
875 ! 875 (o
e L e
0.0 M’* 0.0
525 o vt 52, ‘j kw vt
fresel bt o WWMW
30 350 el
11 1.
Peak
5825 5851, 5877 5903, 5929, 5955 1000 2240, 3480, AT20. 5060, 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNTT)_6E 3m DRH13-E_LE2CG4ALBEN_246711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 246711 HORIZONTAL
+ RBi:1060.000kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5924.45 72,73 88.20 -15.47 60.27 33.78 13.79 35.03 @.80 181 207 PEAK 1 5955.80 117.87 ------ ------ 185.39 33.70 13.82 35.84 @.0@ 181 287 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 {2 105
875 875
0, 700 AVGUN SE
7 e T
__./
52! 2.
- P e
— [ e e NI
30 350
W—""M
11 1.
Avg.
5825 5851, 5877 5903, 5929, 5955 1000 2240, 3480, AT20. 5060, 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1B-E_LE2CG4ALBEN 246711 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH13-E_LE2CA4ALBEN_248711 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592458 63.83 68.20 -5.17 50.57 3379 13.79 35.83 0.8 181 207 AVERAGE

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5955.00 11141 ------ ------ 98.91 3371 13.83 35.84 .68 181 287 AVERAGE

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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Pol. Vertical Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
105 | 105
/ PEAK(UNI)_6E
B7.5 B7.5
o

iy 1 LT

0.0
pare - H
S T — o % WWWWWWW e o
o
30 Bl
11 1.
Peak
5825 5851, 5877 5903, 5929, 5955 1000 2240, 3480, AT20. 5060, 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNTI)_6E 3m DRH13-E_LE2CG4ALBEN_246711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIS-E_LE2CA4ALBEN 24711 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
5955.00 112.80 ------ ------ loe.30 33.71 13.83 35.84 0.0 321 218 PEAK

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 592211 66.67 B88.20 -19.53 56.21 3370 13.79 35.83 .08 321 218 PEAK 1

. Level (dBuVim) 1 oLevel [BuVim)

1225

o5 /[J\ s
) g e 1 N I
“ —— e

1225

=
=

=
=

- IR
| e
17! E
Avg.
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1B-E_LE2CG4ALBEN 248711 VERTICAL Condition: AVG(UNII)_6E 3m DRH13-E_LE2CG4ALBEN_248711 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz ST:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592497 57.58 68.20 -10.62 45.12 33.78 13.79 35.03 @.89 321 218 AVERAGE 1 5955.80 185.62 ------ ------ 93.12 3371 13.83 35.84 0.08 321 215 AVERAGE
TEL: 886-3-327-3456 Page Number : C54 of C58

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

=

i 0 e L0 [

—]
=

iAmeE

T0.0
[N I T s 0 0 ™ ™
525 s & 525/ = &
350 350
Peak 175 175
Avg . 1000 8800, 6600, % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11918.00 58.80 74.00 -23.20 32,32 39.02 19.83 40.82 0.45 - -- PEAK 1 11910.00 58.62 74.00 -23.38 32.14 39.02 19.83 40.82 0.45 - -~ PEAK
2 11918.00 41.06 54.80 -12.94 22,58 39.02 19.83 49.82 0.45 - -~ Average 2 11910.00 48.96 54.00 -13.04 22.43 39.02 19.83 49.82 0.45 - -- Average
3 17865.00 55.79 74.80 -18.21 35.80 41.46 24.63 45.76 0.46 - -- Peak 3 17865.00 54.56 74.00 -19.44 33.77 41.46 24.63 45.76 0.46 - -- Peak
4 17865.00 45.60 54.80 -8.31 24.90 41.46 24.63 45.76 0.46 - -~ Average 4 17865.00 45.33 54.08 -8.62 24.50 41.46 24.63 45.76 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C55 of C58

FAX: 886-3-328-4978
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<Sample 3>
66
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
- s PEAKIUNI)_6E
0.0 ; 70.0
R 525
ot
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CA4A1BEN_248711 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CR4ALSEN 240711 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.80 70.81 88.20 -17.39 58.35 3370 13.79 35.83 Q.08 286 354 PEAK 1 5955.00 115.45 ------ ------ 182.95 33.71 13.83 35.84 .00 286 354 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 700 AVG(UNI)_SE
I I M i
52.5 52.5
350 350
175 175
Avg.
5826 5851, 5871, 5903, 5929, 5055 1000 240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(B4ALBEN 248711 HORIZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.54 61.83 68.20 -6.37 49.37 3379 13.79 35.83 Q.08 286 354 AVERAGE 1 5955.00 168.16 ------ ------ 95.64 33.72 13.84 35.84 0.8 286 354 AVERAGE
TEL: 886-3-327-3456 Page Number : C56 of C58

FAX: 886-3-328-4978
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 - 105
s “}( sl PEAK(UNI)_6E
e IR A ] |
00 M W 704 / \
2% T i T R
et | e T
340 350
17! E
Peak
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: PEAK_BE(UNII)_GE 3m DRH18-E_LE2CA4ALBEN_248711 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CO4ALSEN 240711 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592315 75.85 B88.20 -13.15 62.59 3378 13.79 35.85 @.e@ 134 26 PEAK 1 5955.00 116,69 ------ ------ 104.19 3371 13.83 35.84 0.0 134 26 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0 704 AVGUNM, B
~ W e )
,—’/
"’ — v -
L — N
3, 3,
| e
17! E
Avg.
5826 5851, 5877, 5903, 5929, 5055 1000 240, 3480, AT20, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CA4ALBEN 240711 VERTICAL Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CB4ALBEN 248711 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592497 64.96 68.20 -3.24 5.5 3378 13.79 35.83 oe.e@ 13 26 AVERAGE 1 5955.00 169,25 ------ ------ 9.75 3371 13.83 35.84 o.e@ 13 26 AVERAGE
TEL: 886-3-327-3456 Page Number : C57 of C58

FAX: 886-3-328-4978
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Pol. Horizontal Vertical
4o Level (dBuVim) 4o Level (dBuVim)
1225 1225

—]
=

=

i 0 e L0 [ odwlg

T0.0
[N 0 ™ 0 0 ™ ™
525 1 - ) 528 1] S| U
350 350
Peak 175 175
Avg . 1000 8800, 6600, % 32200, 40000 1000 8800. 6600. 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site © @3CH22-HY
Condition: PEAK(UNII)_6E 3m DRH1B-E_LE2C@4ALBEN_24711 HORIZONTAL Condition: PEAK(UNLI)_6E 3m DRH1G-E_LE2CB4AI8EN_248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B B m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB  m deg
1 11918.00 58.99 74.80 -23.81 32,51 39.62 19.83 40.82 0.45 - -- PEAK 1 1191e.00 51.29 74.00 -22.71 32.81 39.02 19.83 49.82 @.45 133 1 PEAK
2 11918.00 41.73 54.80 -12.27 23.25 39.02 19.83 49.82 0.45 - -~ Average 2 11910.00 42,14 54.00 -11.86 23.66 39.02 19.83 49.82 @.45 133 1 Average
3 17865.00 54.57 74.80 -19.43 33.78 41.46 24.63 45.76 0.46 - -- Peak 3 17865.00 54.42 74.00 -19.58 33.63 41.46 24.63 45.76 0.46 - -- Peak
4 17865.00 45.57 54.80 -8.43 24.78 41.46 24.63 45.76 0.46 - -~ Average 4 17865.00 45.71 54.08 -8.29 24.92 41.46 24.63 45.76 0.46 - -- Average
TEL: 886-3-327-3456 Page Number : C58 of C58

FAX: 886-3-328-4978
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Appendix D. Duty Cycle Plots

<Sample 1>
Antenna Band DILigy T(us) 1/T(kHz) |[VBW Setting
Cycle(%)

6+7 802.11a 99.38 - - 10Hz
6+7 6GHz 802.11ax HE20 Full RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE20 106 RU 97.86 4580 0.22 240Hz
6+7 6GHz 802.11ax HE40 Full RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE40 242 RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE80 Full RU 100.00 - - 10Hz
6+7 6GHz 802.11ax HE80 484 RU 99.20 - - 10Hz
6+7 6GHz 802.11ax HE160 Full RU 99.33 - - 10Hz
6+7 6GHz 802.11ax HE160 996 RU 98.07 - - 10Hz

MIMO <Ant. 6+7>

802.11a 6GHz 802.11ax HE20 Full RU

TEL: 886-3-327-3456 Page Number : D1 of D4
FAX: 886-3-328-4978
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6GHz 802.11ax HE20 106 RU
ol Marker

Select Marker
W Marker 3

Aften 108 iAva Type: Power (RMS) |
i T Free Run

Scale/Div 10 dB
Marker Mode

ptelidy by, Normal

Defta (&)

(Re

Res BW 8 MHz Sweep 10.0 ms (1001 pts)| Intarier
5 Marker Table @
o

Mode  Tr: Function
[ ol

Delta Marker
iCenter 7.125000000 GHz Video BW 8.0 MHz Span 0 Hz, eset Delta)
Table:
4
—

ker Setiings
Digram

6GHz 802.11ax HE40 Full RU

Scale/Div 10 dB

byt

(Center 5.965000000 GHz
Res BW 8 MHz

5 Marker Tabie

X Marker

Select Marker

Atten: 20 0B jidwg Type: Powes (RMS] |
e [ Marker 1

Tg: Fre

Marker Made

Nermal
Deia (&)

Ei

Delta Marker
Video BW 8.0 MHz Span 0 Hz Reset Deita)

‘Sweep 20.0 ms (1001 pts)

Function _ Function Widih ¢ ngs
Diagrarm

All Markers Off

ple Mark

L e

Select Marker

Atten 30,48 v Typs: Pawer (RM
= Marker 1

g Free Run

Normal
Defta (1)
Fixed
ot

Delta Marker
(Contar 7.095000000 GHz Video B 8.0 MHz Span 0 Hz| || (Reset Dl
H;

Res BW 8 MHz Swaep 20.0 ms (1001 pts)| [ farker Table
Marker Table &
off
: e e Funetion o 3 her s
i — =T
All Markers Off

Suple Markers
o

[Spectrum Analyzer 1
SA

Swept
KEYSIGHT |lnpot R
RL e 0

1
ScalefDiv 10 dB

SR

iConter 7.025000000 GHz
Res BW 8 MHz

Atfen 10.dB idug Type: Pawer (RIS
3 Tng: Free Run
S)

Video BW 8.0 Mz Span 0 Hz
‘Sweep 20.0 ms (1001 pts)

Function __ Function Width __ Fune
s (8]
ms

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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Scale/Div 10 dB

e

iCenter 7.025000000 GHz
Res BW 8 MHz

5 Marker Table
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<Sample 2>
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Appendix F. Spot Check Evaluation on UZ7MC345B

Conducted power test and radiated spurious emission test configurations were selected from the worst cases

identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is
justified according to the guidance in the ECR inquiry

UZ7MC345A UzZ7MC345B
Reference Variant o Limit
Mode Test Item Worst mode Check Test Deviation (dB)
Test Result Result
26dB Emission Bandwidth 21.36 MHz 21.50 MHz - Within the authorized
frequency block
99% Occupied Bandwidth 18.94 MHz 18.95 MHz - Within the authorized
frequency block
Conducted Output Power 21.48 dBm 21.48 dBm 0 Deviation (ddB) <3 dB
Fundamental Maximum EIRP 22.71 dBm 22.71 dBm 0 Deviation (ddB) < 3 dB
WLAN 6E Fundamental Power Spectral 13.53 13.18 -
Density (dBm/MHz) (dBm/MHz) 0.35 Deviation (ddB) < 3 dB
L Under limit Under limit i
In-Band Emissions 12 38db 10.75db -1.63 Deviation (ddB) <3 dB
Unwanted Emissions 67.02 dBuV/m 65.60 dBuV/m 1.42 Deviation (ddB) < 3 dB
o Under Under :
AC Conducted Emission limit14 56db limit17 85db - compliant rule parts

CBP test results on UZ7MC345B: presented in FR402225H Page F2 — F22
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Proper Power Adjustment, Client Devices Connected to a Standard Power Access Point (APC)
® Test Result Summary

Companion Standard Power AP: Brand name: Qualcomm, Model name: Wakiki

802.11ax 20MHz bandwidth

Test channel 37

Client Conducted Client AP EIRP AP to client
Power (dBm) EIRP (dBm) EIRP Delta
Ant6 Ant7 MIMO (dBm) B
Maximum EIRP 14.48 14.62 17.56 18.79 345 15.71
Midpoint EIRP 13.01 13.23 16.13 17.36 23.5 6.14
Lowest EIRP 10.66 11.26 13.98 15.21 21.5 6.29
Requirement At least 6 dB
Result Pass
Note: Client EIRP = Client MIMO conducted power + antenna gain (1.23dBi)
TEL: 886-3-327-3456 Page Number : F2 of F9
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® Test Result Plot

Measured highest power

AP EIRP 34.5dBm

v |@ AFCDUTTestHarness X | + o 2 &
C O localhost 3 % €98
@ AFCDUTTest.. @ WFAAFCReso... @ AFCDUT Test

RF Test Equipment monitors the output of the AFC DUT on channel 37 bandwidth 20

Confirm that the AFC DUT transmit power in the band is less than CEILING[LPI limits (5 dBm/MHz PSD) , SP limits (21.5
dBmIMHz PSD, 34.5 dBm EIRP) in Spectrum Reponse] and does not exceed limits in adjacent frequencies

S 3

Client conducted power

Ant6 Ant7
14.48dBm 14.62dBm

1001 pts 8 3 ‘. 1001 pes

Bandwidih Powar Bandwidth Power
20200 M1l 14.48 dBm s 20000 Mil> 14.62 dBm
448 dBm x T4.52 dBm

21007211 15.12.2024 21:13:52 16.12.2024
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